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RECIPRO SAW

IMPORTANT — To assure product SAFETY
and RELIABILITY, repairs, maintenance or
adjustments should be performed by
MAKITA Service Centers or other qualified
service organizations. Always use MAKITA
replacement parts.

Model JR3010




Part Qty. Part Qty.
Fig. No. Used Description Fig. No. Used Description

1 343572-5 1 SHOE 49 322294-0 1 GEAR HOLDER

2 961018-5 1 STOP RING E-5 50 212402-0 1 T.N. BEARING 3047

3 231591-2 1 TORSION SPRING 51 153197-5 1 GEAR COMPLETE

4 951051-5 1 SPRING PIN 3-8 52 251284-5 4 P.H. SCREW M5X30

5 414488-2 1 HOUSING COVER 54 256663-2 1 PIN 6

6 251208-1 2 P.H. SCREW M5X35 56 512996-8 1 ARMATURE ASSEMBLY

8 316070-2 1 GEAR HOUSING COVER (Incl. Fig. 57, 58)

9 251259-4 2 P.H. SCREW M5X16 57 681625-5 1 INSULATION WASHER
10 942101-7 5 SPRING WASHER 5 58 211033-2 1 BALL BEARING 608LB
11 256155-1 2 PIN 5 59 652640-6 1 CURRENT RELAY
12 256155-1 2 PIN 5 60 159052-9 1 MOTOR HOUSING
13 212033-5 2 NEEDLE BEARING 510 (Incl. Fig. 62)

14 231282-5 1 COMPRESSION SPRING 2.4 62 263002-9 1 RUBBER PIN 4

15 216007-8 1 STEEL BALL 6.4 63 251356-6 2 P.H. SCREW M5X55

16 331340-8 1 SLIDER 64 285663-5 1 BEARING RETAINER

17 343575-9 1 BEARING SUPPORTER 65 211131-2 1 BALL BEARING 6001DDW
18 331341-6 1 SLIDER BLOCK 66 257160-1 1 RING 12

19 256195-9 1 PIN 3 67 213220-9 1 OIL SEAL 16

20 331339-3 1 METAL 68 961072-9 1 RETAINING RING S-12
21 257631-8 1 SLEEVE 7 69 414411-7 1 BAFFLE PLATE

22 253186-1 2 FLAT WASHER 7 70 594056-8 1 FIELD ASSEMBLY (Incl.
23 256195-9 1 PIN 3 Insulated Terminal, 654038-3)
24 265908-7 1 H.S.H. BOLT M5X16 71 643605-9 2 BRUSH HOLDER

25 256740-0 1 PIN 3.5 72 181437-1 1 CARBON BRUSH CB-107
26 423190-6 1 RUBBER PLATE 73 651257-2 1 SWITCH

27 443078-4 1 FELT PLATE 76 911133-5 2 P.H. SCREW M4X18

28 423190-6 1 RUBBER PLATE 77 687002-9 1 STRAIN RELIEF

29 343574-1 1 SEAL BOX 78 682502-4 1 CORD GURAD 8-85

30 313051-7 1 CLAMPER 79 664064-4 1 POWER SUPPLY CORD
31 922221-3 1 HEX BOLT M5X16 (2X18X8;SJ)

32 423189-1 2 SPONGE SHEET 80 263002-9 1 RUBBER PIN 4

33 423188-3 1 SPONGE SHEET 81 263002-9 1 RUBBER PIN 4

34 212034-3 1 BEARING 510 82 162356-8 1 HANDLE COVER

35 256196-7 1 PIN 5 (Inc. Fig. 80, 81)

36 256662-4 1 PIN 6 83 911153-9 4 P.H. SCREW M4X28

37 256661-6 1 PIN 10 85 410048-8 1 WRENCH HOLDER 3.4
38 212065-2 1 NEEDLE BEARING 1012

39 961018-5 1 STOP RING E-5 ACCESSORIES

40 * 1 BALL BEARING 60627 400 122403-9 1 VISE ASS'Y (With 7-1/16"
41 * 1 THIN WASHER 6 Handle, 272023-0)

42 212033-5 1 NEEDLE BEARING 510 401 783202-0 1 HEX WRENCH 4

43 256196-7 1 PIN 5 402 792617-0 1 RECIPRO SAW BLADE
44 922226-3 3 H.S.H. BOLT M5X18 No. 25 (3/pkg)

46 251240-5 3 P.H. SCREW M4X10 403 792619-6 1 RECIPRO SAW BLADE
47 961026-6 1 RETAINING RING S-10 No. 26 (3/pkg)

48 316069-7 1 GEAR HOUSING 404 182200-5 1 STEEL CARRYING CASE
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*SEE SERVICE CHANGE 1



SERVICE CHANGE

1) Change on Ball Bearing 606ZZ from serial number 5598E.

> 7 mn (9/327)

8.5 mm (11/327)

Always install the block so
that the groove on it faces the
gear housing cover.
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FIG. DESCRIPTION TYPE 1 TYPE 2
40 Part #211012-0 Part #331464-0
Ball Bearing Block
41 Thin Washer 6 Part #253308-3
he above parts are completely interchangeable as a set.
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